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CHANGZHOU KEMING PLASTIC CO.,.LTD
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LILUO ROAD #57,LIJIA TOWN,WUJIN,CHANGZHOU,JIANGSU,CHINA
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The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client
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Sample Name
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Material
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Sample Received Date
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Testing Period
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Test Requested
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Test Method/Test Result(s)

BHPVCEF 44T &

KEMING PVC knitted fabric leather

PVCEF 241 -

PVC knitted fabric leather

2019.09.30

Sep. 30, 2019

2019.09.30-2019.10.11

Sep. 30,2019 to Oct. 11,2019
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As specified by client, to test Phthalates in the submitted sample(s).
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Please refer to the following page(s).
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FEMAKHE Test Method
VIEERNE S
WA H W7 L
Test Item(s) Test Method Equipment(s)
AW — H IR e SHEN 14372:2004 (E) GC-MS
Phthalates Refer to EN 14372:2004(E)
FEI 25 5 Test Result(s)
YRR H Tested Item(s) 755 Result & R MDL
SBH _FFEREE Phthalates
LB~ HIEZ T HE Dibutyl N.D. 50 mg/kg
phthalate(DBP)
CAS#:84-74-2
SRR HER T 3R AERE Butyl benzyl N.D. 50 mg/kg
phthalate(BBP)
CAS#:85-68-7
e Ly — . \
BRI g — (2-2.%%) CUfig Di- 329 mg/kg 50 mg/kg i
(2-ethylhexyl) phthalate(DEHP) ‘UOM‘L/
CAS#:117-81-7 |
AR —HR — IESERE Di-n-octyl N.D. 50 mg/kg
phthalate(DNOP)
CAS#:117-84-0
A2 —HIR — 5 THE Di-isononyl N.D. 50 mg/kg U&R
phthalate(DINP) 2sting Ser
CAS#:28553-12-0,68515-48-0 e
PR R — 5+ %58 Di-iso-decyl N.D. 50 mg/kg
phthalate(DIDP)
CAS#:26761-40-0,68515-49-1
B it /AL HR SHEN 2
Sample/Part Description White leather
#E: N.D. =R ChFI7iEk R
-mg/kg =ppm= H 17—
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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M GRFE Test Process
FEESTEET FAEH &R R
Weigh sampleandplace =9 Ezxtracted with
it ina thimhle organic solwvent Concentrate the extract
FACC-MSS#T HESEHTE EREEIEHRETERA
d— Ilalceup with Transfer the extractintoa

Analyzed by GC-M3

organicsolvent

wolumetric flask
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Photo(s) of the sample(s)
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*** End of report ***
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Lo AR & A NS T B I Sk 5 T 4% = R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. PR BERE R HHIEE SR, I N RS DT, CTURRZSEH S
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t veriﬁed
3. AR R 45 SO SZ I it 47 Bt s
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, NG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S PRI B SN ER ZE R, B O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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